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Fig. 2. Effect of boron on the mechanical

properties of 2]1-4N steel at room and
elevated temperature.
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Fig. 3. Effect of boron on the rupture strength
of 21-4N at 700°C and 750°C.
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Fig. 4. Effect of boron on the fatigue properties
of 21-4N steels.
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Fig. 3. Effect of prior aging and cold working
on creep rupture strength.
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Fig. 4. Effect of prior aging and cold working
on fatigue strength.
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Table 1. Dimension of specimens.
. Shank I Effective . . . .
Sple\Ic;mcn ‘\ Screw size I‘(‘iﬁ%ﬁ})‘ diameter | diameter Mmczrncqi;ralr)neter Rog)tm:ighus Sh?“mknf;fa
| ( mm) ( mm) .
1 M6 P10 58 | 524 5-22 456 0-10 216
2 M6 P10 56 5-23 5-23 4:55 0-10 21'5
3 M8 P1°25 75 | 7-06 7-06 6-21 010 39-2
4 MI10O P15 95 8-90 8-90 7:88 0-11 62-2
5 MI0 P1-25 105 1 9-06 9:06 8-22 0-10 645
(<) P Mi2 P1I-5 123 11-87 10-97 ' 9-9h 0-15 110-7
|
7 126 P1°5 120 | 1187 — 998 013 -7
. 12¢ P1'5 120 | 11-87 — ! 9-89 0-15 -7
Table 2. Chemical composition of specimens. (%)
T - T
Specimen No C Si Mn | P : S Cu Ni | Cr Mo
1 0-35 0-22 0-60 0-0l6 . 0023 019 0-05 0-14
2 0-33 0-22 079 0-016 i 0-0l6 0-11 0-21 i 100 0-17
3 0-42 0-26 0°69 0-017 | 0-019 0-20 0-08 0-12
4 0-41 0-32 0-73 0-019 | 0022 0-13 0-03 0-10
5 0-42 0-23 0-65 0-016 : 0-023 0-16 0-05 0-13
6,7,8 0-40 0-30 0-81 | 0-011 * 0-010 0-15 0-47 0-50 0-23
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